STEELWALKER TEST RESULTS

WET DECK

	8:12 Roof Pitch	8:12 Roof Pitch	10:12 Roof Pitch	10:12 Roof Pitch	12:12 Roof Pitch	12:12 Roof Pitch	
	with shoe size 6-10	with shoe size 10 1/2-14	with shoe size 6-10	with shoe size 10 1/2-14	with shoe size 6-10	with shoe size 10 1/2-14	
Roof Sample:							
Galvalume PTD	PASS	PASS	FAIL	PASS	FAIL	FAIL	
Galvalume CLR	FAIL	PASS	FAIL	PASS	FAIL	FAIL	
Galvinized Imperial Rib	PASS	PASS	PASS	PASS	FAIL	FAIL	
Galvinized Standing Seam	PASS	PASS	PASS	PASS	FAIL	FAIL	
Galvinized Corrugated	PASS	PASS	PASS	FAIL	FAIL	FAIL	

^{**} This test was performed using a 200 lb individual

DRY DECK

	8:12 Roof Pitch	8:12 Roof Pitch	10:12 Roof Pitch	10:12 Roof Pitch	12:12 Roof Pitch	12:12 Roof Pitch
	with shoe size 6-10	with shoe size 10 1/2-14	with shoe size 6-10	with shoe size 10 1/2-14	with shoe size 6-10	with shoe size 10 1/2-14
Roof Sample:						
Galvalume PTD	PASS	PASS	PASS	FAIL	FAIL	FAIL
Galvalume CLR	PASS	PASS	PASS	PASS	PASS	FAIL
Galvinized Imperial Rib	PASS	PASS	PASS	PASS	PASS	PASS
Galvinized Standing Seam	PASS	PASS	PASS	PASS	PASS	PASS
Galvinized Corrugated	PASS	PASS	PASS	PASS	PASS	PASS

^{**}This test was performed using a 200 lb individual

POLLEN DECK

	4:12 Roof Pitch	6:12 Roof Pitch	7:12 Roof Pitch	8:12 Roof Pitch	10:12 Roof Pitch	12:12 Roof Pitch
	with shoe size 10-14					
Roof Sample:						
Galvalume PTD	PASS	PASS	PASS	FAIL	FAIL	FAIL
Galvalume CLR	PASS	PASS	PASS	FAIL	FAIL	FAIL
Galvinized Imperial Rib	PASS	PASS	PASS	FAIL	FAIL	FAIL
Galvinized Standing Seam	PASS	PASS	PASS	FAIL	FAIL	FAIL
Galvinized Corrugated	PASS	PASS	PASS	FAIL	FAIL	FAIL

^{**}This test was performed using a 200 lb individual